SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum = pectrum -
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
18.20 dBm) ™M1[1] 17.49 dBm)
826.6820 MHz M1 827.8420 MHz
20 20
26.00 dB P LB 26.00 dB
o 9.690000000 MHZ 04 - i e 9.870000000 MHZ]
] 85.3) Q factor 83.8
od 0 di f 1
i ™! "\:
3 7 :
104 - 104 -
/ \
] -, / Y
204 — -
- / = ~
S S e ~
|t =
40 df -40 di
50 df 50 d
60 d -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz 9.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 826.682 MHz 18.20 dam nd@ down 9.50 MHz ML B27.342 MHZ 17.49 dam nd@ down 9.87 WHz
T 1 824.185 MHz -7.68 dBm nd8 26.00 dB TL L £24.105 MHz -8.92 dBm n 26,00 d8
T2 1 833.875 MHz -7.57 dBm Q factor 85.3 T2 1 B33.975 MHz -8.78 dBm Q factor 83.8
— —
L I ) - L I ) L

Mi

ddle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum pectrum
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.05 dBm| ™Il 17.01 dBm|
1 837.3590 MHz M 895.7610 MHz
20 20
N M, AL~ BB A 26.00 By A e .. 26.00 iy
g A ~ S B T, 9.670000000 MHz 104 Fat iilding nii i 9.830000000 MH|
j Q factor 86.6 Q factor ! 85.0
/ [ |
od
-10d 4
7
/
20 d ~ Yarate
) Ry AT )
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz 6.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 837.350 MHz 17.05 dBm ndB_down 9.67 MHz ML B35 7E1 MHZ 17.01 dBm ndB_down 9,83 MHZ
TL 1 831.665 MHz -9.19 dBm nd 26.00 dB TL L B31.605 MHz -9.29 dBm n 26.00 dB
T2 1 841.335 MHz -9.66 dBm qQ factor 86.6 T2 1 B41.435 MHz -8.85 dBm qQ factor 85.0

L I

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

pecrum = pectrum =
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.93 dBm| mili] 16.69 dBm|
841.1030 MHz B44.5790 MHz
e e - B 26.00 dB & - ndg 26.00 dB
04 / o T A 9.690000000 MHZ 104 T S M ©.850000000 MHz
T a factor \ 86.8 7 a factor !\ 85.7
/ /
0 t 0
i ;l 1z
-tod v -10d ¥
\ \
20d = - - = 20 d v
Py ava= =
) < 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 841.103 MHz 16.93 dBm ndB down 9.65 MHz ML 544,579 MHz 16.69 dBm ndB down 9,85 MHz
TL 1 839.165 MHz -9.53 dém nd8 26.00 dB TL 1 839.045 MHz -9.56 dBm nd8 26.00 d8
T2 1 846.855 MHz -9.43 dBm  factor 6.5 T2 1 B45.595 MHz -9.69 dBm  factor 85.7
L i ) - L )i ) L

TEL : 886-3-327-3456
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.75 dBm) ™M1[1] 16.06 dBm)
. 625.33220 MHZ,
= v ndB @ ndB _ 26.00 dB|
w0 A s A o B )""‘/'\4’\‘\ 1.228000000 MHz 0d i Ml BT 3.062900000 MHZ|
Q factor 71.4 Q factor 269.5
od T
“10 4 ki ¥
/ | \
204
/ l\ '\
=30 = =
A W e
L
50 df 50 d
60 d -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 824.507 MHz 14.75 dBm nd@ down 1.228 MH2 M1 B25.3322 MHz 16.06 dBm nd@ down 2.0629 MHZ
T 1 824.0902 MHz -11.14 dBm nd8 26.00 dB TL L £23.9715 MHz -9.94 dBm n 26,00 d8
T2 1 825.3182 MHz -11.31 d8m Q factor 671.4 T2 1 B827.0345 MHz -10.08 dém Q factor 269.5
—
A o

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.37 dBm) ™M1[1] 15.98 dBm)
836.70140 MHz 40910 MHz
20 20 a
Tnds 26.00 dB [ ndB . 26.00 dB
g W W, Bt nhy 1.216800000 MHz 104 Dt bt M e+ e¥elierid 2.979000000 MHZ|
i Q factor ‘\, 687.6) Q factor 280.4
od 0 d
i
T
10 df ,} -10 o
204 / 20d -
a0 / 30
= i A e P -
P Y, N
) . - -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 836.7014 MHz 14,37 dam nd@ down 1.2168 MHz ML L 835.4001 MHz 15.38 dam nd@ down 2,979 WHz
T 1 935.8958 MHz -11.36 dbm n 26.00 dB TL L £34.9955 MHz -10.79 dm n 26.00 dB
T2 1 837.1126 MHz -11.95 dam Q factor 687.6 T2 1 B837.9745 MHz -10.36 dBm Q factor 280.4
L U J wa L JU J L]

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

pecrum = pects
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
13.02 dBm| mili] 14.52 dBm|
84862730 MHz 848.06940 MHz
e 26.00 dB & 26.00 dB
04 1.239200000 MHz wd v ) A .;bg,f\_,_,f'\‘, \ 2.997000000 MHz
684.9 7 Q factor | 283.0
od od t
f 4
/ Y2
-10d —+ -10d -
7 \
20 d .[ 20 df ~
a0 f = —
N N e p AN
e gEm-—
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz 7.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 848.6273 MHz 13.02 dBm ndB down 1.2352 MHz ML B45.0694 MHz 14.52 dBm ndB down 2,997 MHz
TL 1 847.6818 MHz -13.09 dém nd8 26.00 dB T1 1 846.0015 MHz -11.64 dBm nd8 26.00 da
T2 1 846.921 MHz -12.588 dém  factor 664.6 T2 1 5459985 MHz -11.57 dém  factor 283.0
— —
L ) - L I ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.31 dBm) ™M1[1] 14.92 dBm)
826.95000 MHz 826.9020 MHz
= ndB 26.00 dB @ ndB 26.00 dB
o n 5 ~ e B 5
10d . A BN 4.925000000 MHz| 104 i B 9.850000000 \1»—14
T Q factor 167.9 Q factor 83.9
/
od i 0 di /
| -
-10 de Y -10 d
20 d £ \LI 20 di ./
] L P N \
AW i1 13 ~Trf TU AT = im; = -
VAP v TLAd Y] J‘.;‘J\w'\, (W
-40 di
50 d -50 di
-60 d 60 d
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 826.95 MHz 14,31 dBm ndB_down 4.925 MHz ML 26,002 MHz 14.92 dBm ndB_down 9,85 MHZ
TL 1 824.062 MHz -11,93 dam ndd 26.00 dB TL L 24,085 MHz -11.53 dbm n 26.00 dB
T2 1 828.988 MHz -11.76 d8m Q factor 167.9 T2 1 B33.935 MHz -11.34 d8m Q factor 83.9
L ) - L )i ) L

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum - pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.75 dBm) ™M1[1] 14.00 dBm)
838.45800 MHz 8958610 MHz
= M1 26.00 dB| @ ndB 26.00 dB|
w0 . L \ 4885000000 MHZ| 104 AN - f\’km,‘_'ww\/"\ 9.790000000 MHZ|
J 171.6 Q factor \ 85.4
/ \
od 0 d
) {
-10 d - -10 de
| \
20 d ) 20 d “I
-30 T — ~J n -30 o e - -
PR SRR ST Ve LA e Pt e
pt 40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 838,458 MHz 13.75 dam nd@ down 4.885 MHz ML L B35.BE1 MHz 14,80 dam nd@ down 9,79 WHz
TL 1 -12.31 dbm nd8 26.00 dB TL L B31.645 MHz -10.69 dBm n 26.00 dB
T2 1 838.928 MHz -12.58 dém Q factor 171.6 T2 1 B41.435 MHz -11.15 dém Q factor 85.4
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

ectrum

Ref Level 30.00 dém

Offset 10,80 dB & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 10.80 dB & RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.15 dBm) ™M1[1] 14.46 dBm)
844.66200 MHz 842.1220 MHz
= “ ndB 26.00 dB)| @ e ndB 26.00 dB|
10 d PAFANNN B . 4.835000000 MHz 0d e o Wy e SN 0.890000000 MHZ|
7 = Qfactir "J’u\ 174.7] Q factor \ 85.1
od / \ od y 1y
b y \
10 d e -10 di "
204 \ 20d \
| \
n A Wt
N [ veee— Eaaa e 24 ~
N R
-40 d <
50 df 50 d
-6 df -60 di
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 844,562 MHz 14.15 dam nd@ down 4.835 MHz ML L B42.122 MHz 14.46 dBm nd@ down 9,89 WHz
T 1 844.082 MHz -12.25 dbm nd8 26.00 dB TL L £39.045 MHz -11.07 dam nd8 26,00 d8
T2 1 848.918 MHz -12.15 dém Q factor 174.7 T2 1 B4B.935 MHz -11.75 dam Q factor 85.1

L I

J

L U

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.09 1.08 2.72 2.70 4.49 4.49 9.01 8.97 - - - -
Middle CH 1.09 1.09 2.71 2.72 4,51 4.48 8.99 9.01 - - - -
Highest CH 1.09 1.10 2.73 2.71 4,51 4.48 8.99 8.97 - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.09 - 2.70 - 4.49 - 9.03 - - - - -
Middle CH 1.09 - 2.74 - 4.49 - 9.01 - - - - -
Highest CH 1.09 - 2.72 - 4.49 - 9.01 - - - - -
TEL : 886-3-327-3456 Page Number : A5-12 of 41
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 1080 dB & RBW 30 kHz

pectrum 2

Ref Level 20,00 dém  Offset 10.60 db & RBW 30 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.31 dBm) ™M1[1] 16.17 dBm)
- 824.86220 MHz - H 624.36430 MHZ,
| o 1088111888 MHz Y. o 1.082517483 MHz
T e W I i i e
10d I 104
i
od ¥ 0 di i
] 7
i / \
-1 d it 10 di “
i \ / \
204 ] v 20d
] . .
a0 \ = i s Ly - o
. A PEN
n v e
Ad g\ 40 d
50 df 50 d
-6 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 824.8522 MHz 16.31 dam ML 24,3543 MHz 16.17 dam
T 1 824.15734 MHz 10.01 dBm Oce Bw 1.088111688 MHz TL L 824.16014 MHz 9.61 dBm Oce Bw 1.082517483 MHz
T2 1 825.24545 MHz 9.61 dam T2 1 825.24266 MHz 9.40 dam
L ) - L )i ) L
ectrum - pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.51 dBm) ™M1[1] 16.67 dBm)
0 ML 836.57030 MHz - " 83630980 MHZ,
¥ _Occhw 1088111888 MHz I 1088111888 MHz,
SO RPAPRPEE G Ao v . Wy
10d Y 104 e
od 0 d
7 ¥ 7
/ \ /
-tod + T -10d
{ \ /
/ i /
204 4 T 20d
nda | L R N . R
Sas + * va 50
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 835.5783 MHz 17.51 dam ML 835.3098 MHz 16.67 dam
T 1 835.95455 MHz 9.76 dBm Oce Bw 1.088111688 MHz TL L 835.95734 MHz 9.43 dBm Oce Bw 1.088111688 MHz
T2 1 837.04266 MHz 9.91 dam T2 1 837.04545 MHz 9.29 dam
L U J wa L JU J L]

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ectrum =2 pect
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 10,60 o & RBW 30 kHz
o att 30dB BWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att 30 dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.99 dém| mili] 14.79 dBm|
20 848.41470 MHz - 848.65800 MHz
y  OccBw 1.093706294 MHz occ 1102097902 MHZ|
e e P P, e PP AP -
10d - 10d - —~ - —
|
od od 7 v
j!
BUE! C -10d / \
f \ 1 \
20 d 7 20 d | —
JRWN Sy — ey R I
e P A
a0 K}
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 848.4147 MHz 15.39 dBm ML B45.658 MHz 14.79 dBm
TL 1 847.75175 MHz 9.99 dém Oce Bw 1.093706294 MHz TL 1 B47.75175 MHz 8.23 dém Oce Bw 1.102097902 MHz
T2 1 943.94545 MHz 9.92 dbm T2 1 846.85385 MHz 8.42 dbm
—

L ) ]

[ I ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 5

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

pectrum = pectrum -
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.27 dBm) 18.16 dBm)
L B26.58490 MHZz 824.60090 MHz|
20 - - 20
I P o T 2.715284715 MHz 2.697302697 MHz
10d 104
/ { \
od 0 d
\
-10 df -10 d A
f / \
204 20d
M » i
a0 F =
A T 7 v o,
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz 5.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 826.5849 MHz ML 24,6009 MHz 18.16 dam
T 1 824.14535 MHz 11.22 dBm Oce Bw 2.715284715 MHz TL L 824.15135 MHz 11.04 dBm Oce Bw 2.697302697 MHz
T2 1 82686064 MHz 11.17 dom T2 1 826.84865 MHz 11.01 dam
— —
L I ) - L I ) L
pectrum pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.67 dBm) ™M1[1] 17.13 dBm)
- 835.42110 MHz - L 836.20630 MHZ,
B P I [PSN=="Y S 2.709290709 MHz TN PN P I 2.721278721 MHz
10d ' - 104
! \ /
od 1 0 7 "
/ / \
-10 d i -10 de - y
/ [ \
204 . 20d — .
J N ——
- - = = -30
-40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 8354211 MHz 17.67 dam ML L 35,2063 MHz 17.13 dam
T 1 835.14535 MHz 9.64 dBm Oce Bw 2.709250709 MHz TL L 835.13936 MHz 11.25 dBm Oce Bw 2.721278721 MHz
T2 1 837.85465 MHz 11.29 dam T2 1 837.86064 MHz 11.26 dam
— —

L I

Highest Channel

/3MHz / QPSK

Highest Channel / 3MHz / 16QAM

pecrum = pectrum =
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.42 dBm| mili] 17.06 dBm|
20 " 848.50700 MHz - 846.27720 MHz
¥ Qe B X, 2.733266733 MHz . . OcoBy 2 2.700290700 MHz
10 df < 10 d
{ / \
! /
od od +
/ / \
BUE! -10d v
! \ / Y
20 g — 20 o — =
VAN - i | =" — = w —
a0 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 846.507 MHz 16.42 dBm ML 845.2772 MHz 17.08 dém
T1 1 846.12737 MHz 10.76 dBm oce Bw 2.733266733 MH2 T1 1 B46.14535 MHz 9.51 dBm oce Bw 2.709290709 MHZ
T2 1 948.95064 MHz 10.89 dBm T2 1 846.85465 MHz 10.53 dBm

L )

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 15.92 dBm) 15.48 dBm)
- . 626.30000 MHz - 626.87000 MHZ,
R Occ Bre 4.485514486 MHz - 4.485514486 MHZ
i AR L e Tk
10d WS 104 PN
0 di £ v 0 d -
{ \ J |
10 d ‘\ -10 di - a1
/ \ | \
204 § " 20d / .
/ [~ Py
! L e~ Vi R N
A YA A ¥
-40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f £26.3 MHz 15.92 dam ML 26,67 MHz 15.48 dam
T 1 824.25225 MHz 10.62 dBm Oce Bw 4,485514456 MHz TL L 82426224 MHz 10.34 dBm Oce Bw 4.485514486 MHz
T2 1 828.73776 MHz 10.42 dom T2 1 828.74775 MHz 10.40 dam
L ) - L )i ) L

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum - pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.15 dBm)
. 837.36900 MHz
20 1 20
gccBw : 4.505404505 MHz T ¥
Lot N SN o ey PN ey
10d { 104
\ /
0 di 4 0 d +
i 4 rl \
/ \ 4 \
-10 df T -10 l\
‘ /
204 LI 20d i -
Ul T T ]
- J eala P e A AL ~
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 837.389 MHz 16.15 dam ML L B3£.311 MHz 15.59 dam
T 1 834.25225 MHz 10.73 dBm Oce Bw 4.505494505 MHz TL L 834.26224 MHz 11.03 dBm Oce Bw 4,475524476 MHz
T2 1 838.75774 MHz 10.83 dam T2 1 838.73776 MHz 9.20 dam
L U J wa L JU J L]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ccrum = ect
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.74 dBm| mili] 14.60 dBm|
20 844.51200 MHz - 846.96000 MHz
; Oce B 4.505494505 MHz - ™ occBr 4.475524476 MHz
i L S R L S P . FY, P VTN [ N T ¢
| |
/ ‘| [
od od 1 -
| | \
\ ] \
BUE! + -10d 1
\ \
20 d - A\ 20 dg T ‘\)f l\/i s
e G A AR e A
s . o AN [V AN
a0 ‘30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 844.512 MHz 14.74 dBm ML 46,56 MHz 14.60 dBm
T1 1 844.23227 MHz 9.14 dBm oce Bw 4.505494505 MHz T1 1 B44.26224 MHZ 9.02 dBm oce Bw 4. 475524476 MHZ
T2 1 848.73776 MHz 9.45 dbm T2 1 846.73776 MHz .69 dbm
—

[ I ] -
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 5

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.16 dBm) ™M1[1] 17.72 dBm)
830.6980 MHz 825.6030 MHz
= - 9.010080011 MHz @ - £.971028971 MHZ
R e e
10d 104
[ i
od 0 d
/ /
-10 df T -10 d
i
/ | |
204 f ~
Ve NaaVEY aad VALY o s SN )~
AT =
40 df 40 de
50 d S0 d
-6 df -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 830,698 MHz 17.16 dam ML B25.BE3 MHZ 17.72 dam
T 1 824.5045 MHz 11.08 dBm Oce Bw 9.010985011 MHz TL L £24,5045 MHz 10.58 dBm Oce Bw £.971028971 MHz
T2 1 833.51585 MHz 11.54 dam T2 1 833.4755 MHz 11.65 dam
L ) - L )i ) L

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum - pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.58 dBm) ™M1[1] 17.06 dBm)
0 M1 99,4170 MHzZ - 41 1170 MHZ,
PR PO =) T £.901008991 MHz A . ;P . 0.010989011 MHz|
ol B AVl e el R SV e gl VR L
10d 104
it
\ K
od l’ 0 d
10 df t 10 d
/
20d ——
s P AN, Lo T
L EAN El
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 839.417 MHz 17.58 dam ML L 30,117 MHz 17.86 dam
T 1 932.0245 MHz 10.52 dBm Oce Bw 5.991008951 MHz TL L £32.0045 MHz 11.11 dBm Oce Bw 9.010969011 MHz
T2 1 8410155 MHz 11.13 dam T2 1 8410155 MHz 10.75 dam
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ccrum = ect
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.00 dBm| mili] 17.15 dBm|
20 B40.6030 MHz - M 841.9020 MHz
e 8.001008991 MHz A Oce By 8071028971 MHz
SNVl (PSR NPV o
10 d - 10 d -
{ 1
{ i
od + 0 T
| / \
104 ) 04 | L
/ - \
20 d — 20 di 7 .
T [ B SN ——
. — —~
a0 30
.
40 df 40 d
50 df 50 di
60 d -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 840.603 MHz 18.00 dBm ML 541,502 MHz 17.15 dém
TL 1 839.5045 MHz 11.62 dém Oce Bw 8.991008991 MHz TL 1 839.5045 MHz 10.76 dBm oce Bw 8.971028971 MHZ
T2 1 848.4955 MHz 10.09 dBm T2 1 B45.4755 MHz 10.25 dBm
— —

] L I ]
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

Spectrum

Ref Level 30.00 dém

Offset 10,80 dB & RBW

30 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 10.80 dB & RBW 100 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.94 dBm) ™M1[1] 17.27 dBm)
- 624.89300 MHz - w1 624.65480 MHZ,
c B 1090909091 MHz . X, o 2.703296703 MHZ
PR b TR i et i i 5
10 df p s s A 10 d v
/ \
o d 0 di ; |
i \ / \
10 df i - -10 o L 3
/ I / \
20 d - L 20 d - =
J’ 1 / y
/ \
‘ 8 e 0 ‘ R
A TV AP P W -
-40 di
50 df 50 d
60 d -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 824.893 NMHz 14,94 dBm ML L 24,5548 MHz 17.27 dam
T 1 824.15734 MHz 10.40 dBm Oce Bw 1.090305051 MHz TL L 824.14535 MHz 10.66 dBm Oce Bw 2.703296703 MHz
T2 1 825.24825 MHz 8.54 dam T2 1 826.84865 MHz 10.01 dam

L i

Middle Channel / 1.4MHz / 64QAM

Mi

ddle Channel / 3MHz / 64QAM

pectrum b pectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.88 dBm) 15.13 dBm)
0 836.60350 MHz - 836.53600 Mz
Oce B 1.093706294 MHz o 2.789260739 MHz
i ~\ Sl PRI R
10 d AL o L % 10 4 ; .
/
od ] 0 d
\ T
-10 -+ -10 d
‘\ /
/
20 d 20 d
/ 1 7 T
-0 - A <30 dBm et e
T
=4y -40 df
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 835.6035 MHz 14.88 dam ML L £36.536 MHZ 15.13 dam
TL 1 835.95175 MHz 7.09 dam Oce Bw 1.093706294 MHz TL L 835.13337 MHz 9.94 dBm Oce Bw 2.739260739 MHz
T2 1 837.04545 MHz 8.34 dam T2 1 837.87263 MHz 9.95 dam

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

rum

&

Ref Level 30.00 dém

Offset 10,80 dB & RBW

30 kHz

pectrum

=

Ref Level 20,00 dém

Offset 10.80 dB & RBW 100 kHz

o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 13.63 dBm| ™Il 1491 dBm)
20 848.49020 MHz - 846.24130 MHz
T oce Bw 1.088111888 MHz "“ Oce B 2.715284715 MHz
\ L. TR o R SR SN SN Ny -
104 1 P . - A 104 2 Yl y T \ -
i i { \
f \
0 di ] 0 I' Y
/ |
104 \ 04 /
/ | /
20 d 20 di
/ | i 3
f . - J I
7 T e s
]
-40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 848.4902 MHz 13.83 dém ML 545.2413 MHz 14.31 dBm
TL 1 847.75455 MHz 7.69 dBm Oce Bw 1.088111888 MHz TL 1 B46.14535 MHz 8.73 dém Oce Bw 2.715284715 MHZ
T2 1 943.94266 MHz 7.58 dém T2 1 846.86064 MHz 9.48 dbm

L I
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 5

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.33 dBm 15.05 dBm)|
- 827.09900 MHz - 832.0570 MHz
4.485514486 MHz 9.030969031 MHZ
e o [P PR R )
104 | L7 VW I f‘l 10 di = 1
o d | | 0 di \
7 1 ] {
04 7 - 10 d - -
204 ’J 20d f -
e L]
y vy
-40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 827.099 MHz 14,33 dam ML 32.057 MHz 15.05 dam
T 1 824.26224 MHz 8.31 dBm Oce Bw 4,485514456 MHz TL L £24.4446 MHz 9.46 dBm Oce Bw 9.030969031 MHz
T2 1 828.74775 MHz 10.10 dam T2 1 833.4755 MHz 8.91 dam

L )i

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum = =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.56 dBm) ™M1[1] 14.06 dBm)
- 835.37100 MHz - 8368800 MHz
¥ Oce Bw 4485514486 MHz Y Oce Bw 9.010989011 MHz]
A PPN AL WL WA, WE: i Y AP R g |
10d = 104 2
{ / |
i Jl A L]
o - 0 7 N
4 / P \
-10 7 -10 {, T
i
204 !JJ 20 d T ;
n f n . _ e aa
A J A T —~ A S
N W ~ T o =
40 df -40 di
50 df 50 d
&nd 60 d
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 835.371 MHz 1456 dam ML 36,68 MHz 14.86 dam
T 1 834.26224 MHz 7.68 dam Oce Bw 4,485514456 MHz TL L £32.0245 MHz 8.60 dBm Oce Bw 9.010969011 MHz
T2 1 838.74775 MHz 8.96 dam T2 1 8410355 MHz 9.99 dam

L I

L U

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

ectrum = ect
Ref Level 30.00 cBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.48 dBm| mili] .50 dBm)
20 844.99200 MHz - 8449790 MHz
Oce B 4.4B5514486 MHz Oce B 9.010989011 MHz
1 i o T A
104 = S P Y- e wd I v AP, LT
[ I /
od 1 T od
/ \ | \
BUE! f ¥ -10d )
/ \ |
s0d / \ 204 \
21 i ) a1 T
{ Yo A Ve [P N
a0 m 30, K
S Vam—— IRC oY . Ty
\JN‘\J e J Y Ay -
40 df -40 d =
50 df -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 844.952 MHz 12.48 dBm ML 544,579 MHz 15.50 dBm
T1 1 844.25225 MHz 9.08 dBm oce Bw 4.485514486 MHz T1 1 8304645 MHz 9.30 dBm oce Bw 9.010989011 MHz
T2 1 848.73776 MHz 7.78 dém T2 1 B45.4755 MHz 7.82 dém
— —

L I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 10.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PABS | SPURIGNE CHNEKARS PABS
¥ . ; AlS Line _§PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b m
10 dBm fr\ 10 dBm ‘ \|
ode \‘ 0 dem J !
-10 dgm - -10 dBm
SPURIOUS_LINE_ABS ln‘ .J
20 d&m ‘L\ -20 dBm “
-30 dém i
40 dem M\ R‘\
-50 dBm £ “
*‘*““'““"’ﬂ/mj v ‘VW
e e S—
-60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | I Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,95604 MHz -52.17 dém -39.17 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75724 MHz 20.04 dim -9.96 d&
B623.000 MHz 924,000 MHz 20,000 kHz 823,99850 MHz -308.48 dBm -25.48 db 543,000 MHz 850,000 MHz 20,000 kHz 849,00050 MHz -36.42 dBm -23.42 dB
824.000 MHz 826.000 MHz 100.000 kHz 82425674 MHz 20.28 dBm -9.72 db 850.000 MHz 860.000 MHz 100.000 kHz 850,09491 MHz -52.18 dbm -39.18 dB
T vy —
i we i

Dats: 12.FEB.2020

09:30:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum x| spec 1
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck | SPURIGHEGHBEKARS_ PARS
i B 3 3 Line _$PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 ok
. N
10 dém f' v 10 dBr‘{. \
0de J. L 0B \
-10 dgm | ‘ -10 dLn-
SPURIOUS_LINE_ABS ‘ ‘
-20 dem i -20 dBm
-30 dBm &\W-w_ B oy
.,
-40 dBm 40 dem \wl"“ - .
et L
50 dam e e 50 dem i
-,
- R
60 dom 60 dém —
Start 815.0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 Mnz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
§15.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -43.18 dBm -30.18 d& 847.000 MHz 849.000 MHz 100.000 kHz 843,56144 MHz 13.13 dBm -16.87 db
£23.000 MHz 524.000 MHz 20.000 kHz 82399850 MHz -43.18 dBm -30.18 d8 949.000 MHz 850.000 MHz | 20.000 kHz 849,06543 MHz -31.97 dBm -18.97 de
5824.000 MHz 826,000 MHz 100.000 kHz §24.20671 MHz 13.51 dBm -16.49 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.02458 MHz -34.68 dbm -21.68 db
T —
i e il [_]
2.FEB.2020 09:34:13 Date: 12.F
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date:

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS /l’\ 20 chine m 5
10 dem f \ 10 dém l 1|
ode \ 0 dem f
|
-10 dem -10 dem—I
SPURIOUS_LINE_ABS \ f
20 dem ‘u 20 dem ﬂ
-30 dBm -30 dBm—f \
40 derm ‘/ th\wu 40 dgfn \
-50 dBm w& B AN
——y =
S - — —
-0 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz 43,31 dem -36.31 de 547000 MHZ 849,000 MHZ 100,000 kA2 8498.71120 MHz 2010 dbm .00 0B
523.000 MH2 | B94.000 MHz 20.000 kiz £23,99550 MHz ~31.40 dBm -18.40 d8 849,000 MHz 850,000 MHz 20,000 kHz 549,00749 MHz -26.64 dBm -13.84 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.21279 MHz 20.31 dBm -9.560 di 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -46.74 dBm -33.74 dB
—
] J (] j >
Date: 12.FEB.2020 09:32:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
um | Spe n v
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHEGHBEKARS_ PARS
i B 3 3 3 Line _$PURIDUS_LINE_ABS PABS
20 okl _FPURIOUS_LINE_ABS 20.dbiD
10 dem /:’"“" ""‘”\\ 10 deryf "-\
o b { \ 0 uarr( T
-10 dBm - -10 dpm
SPURIOUS_LINE_ABS ‘ \
-20 dem ‘\ 20 dpm
-30 dBm "M B
40 dBm — 40 dBm N
”’JW AN M
50 dbm: 50 dem =
I IO B— —— ‘\M'L——\v__'_
F dm 50 dem —
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 837.0 MHz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __powerabs | alimit |
§15.000 MHz 523,000 MHz 100.000 kHz 822,94006 MHz -41.24 dBm -28.24 d8 847.000 MHz 849.000 MHz 100.000 kHz 848,72527 MHz 12.33 dBm -17.67 db
£23.000 MHz 524.000 MHz 20.000 kHz 82395055 MHz -40.27 dBm -27.27 dB 949.000 MHz 850.000 MHz | 20.000 kHz 849.04845 MHz -34.23 dBm -21.23 dB
5824.000 MHz 826,000 MHz 100.000 kHz 82439461 MHz 12.95 dBm -17.05 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.14466 MHz -37.81 dBm -24.81 db
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Start 815.0 MHz 3003 pts Stop 820.0 MHz | ||[Start 834.0 MHz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | _Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __powerabs | alimit |
§15.000 MHz 523,000 MHz 100.000 kHz 822,50849 MHz -40.72 dBm -er.72 dé 844.000 MHz 849.000 MHz 100.000 kHz 844,84166 MHz 4.15 dBm -25.85 db
£23.000 MHz 824.000 MHz 50.000 kHz 82399850 MHz -34.06 dBm -21.06 dB 949.000 MHz 850.000 MHz 50.000 kHz 849.00050 MHz -34.93 dBm -21.93 dB
5824.000 MHz 829.000 MHz 100.000 kHz 826,75475 MHz 5.77 dém -24.23 dB 950.000 MHz 860.000 MHz | 100.000 kHz 85005495 MHz -38.41 dBm -25.41 db
—
I ! ') i g
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LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
o
pectrum Bz ||| spectrum v
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS s ZDUB;'::P S "-r\l
10 dBm \l 10 dBm ‘ \
ode [l v 0 dem ‘
| f
-10 dem ! -10 dBm 7 L
SPURIOUS_LINE_ABS j \ ’ \
-20 dem } ¢ 20 dBm
| [
-30 dBm f ‘\v\ -30 dBm I
-40 dBm / H\ -40 dBm ﬂ F{ \
) ]
ha 4 ¥
-50 dem . "dowem )
ot h o
. L \:M_m ALY e 0] W A N VA 1
-60 dam 60 derm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,99600 MHz -54.31 dem -41.31 06 539,000 MHz 849,000 MHZ 100 000 kHz Rt 50,06 dbm _gml
923.000 Mrz | 82+.000 Mz 160.000 khz 823 99950 Mz 34.08 dBm -21.08.d8 849.000 MHz | 850,000 MHz 100,000 kHz £49,00250 MHz -32.67 dBm -19.67 dB
£24.000 MHz 534.000 MHz 100.000 kHz 62461439 MHz 20.26 dim -9.74 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -54.10 dBm -41.10 dB
]'v T ; —
1 i
1:0 38
Lowest Band Edge / Full RB Highest Band Edge / Full RB
um ol Spe n =
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
i G | 3 3 A Line _$PURIOUS_LINE_ABS PAS!
20 ﬁlﬁ;;‘“‘ PURIOUS INE_ABS 5 20 GBH‘,‘P S
10 dBm 10 dBm
. A At A A N v Lo ol Pt e Moty
0de -
| I
-10 dem i | -10 dem l
SPURIOUS_LINE_ABS l \ ‘
-20 dem J (|0 e IL
-30 dem / R\ [0 dom "\
-40 dBm o o 40 dem B—
P Do e
=50 dem 50 dem
S—
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | A Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
£15.000 MHz 823,000 MHz 100,000 kHz 822,92408 MHz -38.30 dém 5.30 d8 839.000 MHz 849.000 MHz 100.000 kHz 841,51249 MHz 4.93 dBm -25.07 dB
£23.000 MHz 924,000 MHz 100.000 kHz 823.98252 MHz -33.16 dém -20.16 dB 849.000 MHz 850.000 MHz 100.000 kHz 849.01248 MHz -32.14 dBm -19.14 dB
524.000 MHz 534.000 MHz 100.000 kHz §30.78521 MHz 4.57 dém -25.43 dB 850.000 MHz 860,000 MHz 100.000 kHz 550,02498 MHz -35.99 dBm -22.99 dB
Y —
I ] il ™
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LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
; ; . vaks Line _§PURIOUS_|LINE_ABS, PABS
20 dIBIﬁr‘IH PURIOUS INE_ABS F \ 20 dbm ’“
10 dBm | 10 dBm { ]\
ode | l 0 dem
il I
-10 dem \ -10 dBm I
SPURIOUS_LINE_ABS J \ J \
-20 dem 1 20 dBm H \
30 dBm ; I\ -30 dBm :
I J
40 dBm 40 dem
J Y, [
-50 dem = h—fﬁn dem ]
__A._%..jj e -‘u\‘lﬂ\.wm f P'Lm. Y.LY t'a.nﬂ\,\.fwmﬂi"wwp.. Awnr o T L
-0 dBm -60 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangel | RBW | Freguenc | powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 816,27273 MHz -51,10 dém -36.10 06 539,000 MHz FTENTRETT 100 000 kHz e T 20,34 dBm _QWI
523.000 MH2 | 694,000 MHz 160.000 khz 823,55151 MHz -32.58 dbm -19.58 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,01349 MHz -31.33 dBm -13.33 dB
£24.000 MHz 534.000 MHz 100.000 kHz 624 58442 MHz 20.52 dBm -9.38 d& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -49.53 dBm -36.59 dB
]" T = —
J1 £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
um | Spe n v
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
i B 3 3 A Line _$PURIOUS_LINE_ABS PAKS
20 nIB;TF‘I}-' PURIOUS INE_ABS 20 dém
10 dBm 10 dBm
o Firvip e Wttt At b S s i o o A M e T
B o \
-10 d8m \ -10 dem
SPURIOUS_LINE_ABS ‘ \ \
-20 dem T il 0 dBm 1
! ulifl 2 \
-30 dBm - 30 dem \‘
-40 dem ~40 dBm S
P—— -
-50 dam -50 dem ™,
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | A Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
§15.000 MHz 823,000 MHz 100,000 kHz 822,96404 MHz -36.73 dBm 3.73 dB 839.000 MHz 849.000 MHz 100.000 kHz 842.73127 MHz 4.24 dBm ~25.76 dB
823.000 MHz 524.000 MHz 100.000 kHz 823.99451 MHz -32.35 dBm -19.35 dB 549,000 MH= 850,000 MHz 100,000 kHz 84902248 MHz 32.41 dbm 1941 dB
824.000 MHz £34.000 MHz 100.000 kHz £30.54345 MHz 4.12 dém -25.88 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -35.72 dBm -22.72 dB
—
r ) i "[ e
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LTE Band 5/ 10MHz / 64QAM

o
E trum x| Sp um 7
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHHEK PA
. . x ABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':;P
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Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc: |  Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822.07203 MHz -53.59 dém -40.59 d& 539.000 MHz 849.000 MHz 100.000 kHz RIS 17.91 dBm -12WI
223.000 MHz £24.000 MHz 100,000 kHz 82399850 MHz -34.51 dm 2151 d8 843.000 MHz 850.000 MHz 100,000 kHz 849,00050 MHz -36.35 dBm -23.35 dB
524.000 MHz 834,000 MHz 100,000 kHz 524,59441 MHz 20,00 dem -10.00 dB 550.000 MHz B80.000 MHz 100000 kHz BE0.00500 Mz 54 44 dBm 41 44705
]'v T ; —
1 i
1
Lowest Band Edge / Full RB Highest Band Edge / Full RB
: trum == || Spect
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck | SPURIGHIE GHEEKARS_ PAES
i 1 3 3 Line SPURIOUS_LINE_ABS. PAS!
20 ﬁlﬁ;;‘lp PURIOUS INE_ABS 20 GBH‘,‘P S
10 dBm 10 dBm
0d8 povetimrer o A st ooy || o gt o
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—
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Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALim Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
815.000 MHz 823,000 MHz 100.000 kHz 822.98801 MHz -40.49 dém -27.49 dB 939.000 MHz 849,000 MHz 100.000 kHz 84149251 MHz 2.20 dBm -27.80 dB
£23.000 MHz 924,000 MHz 100.000 kHz 823.99451 MHz -36.71 dém -23.71 dB 849.000 MHz 850.000 MHz 100.000 kHz 849.01748 MHz -36.51 dBm -23.61 dB
524.000 MHz 534.000 MHz 100.000 kHz §28,73027 MHz 2.83 dém -27.12 dB 850.000 MHz 860,000 MHz 100.000 kHz 550,00500 MHz -39.86 dBm -26.86 dB
Y —
) ] i )
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Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
A 2
_ 40 dBm
-50 dBm
_n...o""J
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 6B82.59745 MHz -54.82 dBm -41.82 dB 30.000 MHz 815.000 MHz 100.000 kHz 781.45802 MHz -54.84 dBm -41.84 dB
860,000 MHz 1,000 GHz 100.000 kHz 916.99301 MHz -54,31 dBm -41,31 dB 860,000 MHz 1,000 GHz 100.000 kHz 956.71329 MHz -54. 46 dBm -41.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88028 GHz -42.29 dBm -29.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.81580 GHz -42.22 dBm -29.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -36.93 dBm -23.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -36.93 dBm -23.83 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.75206 GHz -41.37 dBm -28,37 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.09523 GHz -41.20 dBm -28.20 dB
{ 1 J L] ( )| J o
149 12.FEB.2020 09:37:44
pectrum Spec 1
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ B S_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
da 4 i
-40 der -40 dBm
rw.w“
-50 dBm -50 dBm
M‘J
-60 dBm
-70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 795.58096 MHz -54.98 dBm -41.98 dB 30.000 MHz 815.000 MHz 100.000 kHz 744.97376 MHz -54.87 dBém -41,87 dB
860,000 MHz 1,000 GHz 100.000 kHz B805.17483 MHz -54,19 dBm -41,19 dB 860,000 MHz 1,000 GHz 100.000 kHz 868.74126 MHz -54,06 dBm -41,06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87528 GHz -42.24 dBm -29.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86528 GHz -42.20 dBm -29.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -36.83 dBm -23.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -36.63 dBm -23.63 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.12222 GHz -41.16 dBm -28.16 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.10072 GHz -41.10 dBm -28,10 dB
TEL : 886-3-327-3456 Page Number 1 A5-31 of 41

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 5/ 1.4MHz

pectrum ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
— A 40 dBm — A -
-50 dBm
il —w.ﬂ"'“l
-60 dbm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 750.07371 MHz -54.91 dBm -41.91 dB 30.000 MHz 815.000 MHz 100.000 kHz 678.67441 MHz -54.91 dBm -41,91 dB
860,000 MHz 1,000 GHz 100.000 kHz 883.28671 MHz -54,34 dBm -41,34 dB 860,000 MHz 1,000 GHz 100.000 kHz 930.13986 MHz -54.26 dBm -41,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82229 GHz -42.22 dBm -29.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83529 GHz -41.87 dBm -28.687 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -36.91 dBm -23.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -36.78 dBm -23.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05224 GHz -41.27 dBm -28.27 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.76206 GHz -41.05 dBm -28.05 dB
L ] i ) A
pectrum Spec 1
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBm -20 dBm
-30 dBm
_ = 40 dem ~ -
rm-“w—-—
-50 dBm
-60 dBm
-70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 743.40455 MHz -54.98 dBm -41.98 dB 30.000 MHz 815.000 MHz 100.000 kHz 784.20415 MHz -54.78 dBm -41.78 dB
860,000 MHz 1,000 GHz 100.000 kHz 866.22378 MHz -54,34 dBm -41.34 dB 860,000 MHz 1,000 GHz | 100.000 kHz 868.18182 MHz -54.21 dBm -41,21 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84120 GHz -42.08 dBm -29.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.88928 GHz -42.30 dém -29.30 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -36.73 dBm -23.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -36.90 dBm -23.90 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.02074 GHz -41.19 dBm -28.19 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.74356 GHz -41.27 dBm -28.27 dB
L ) J
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LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
— ! 40 dBm A
W“ur-—-—
J -50 dBm
L
-60 EBF‘
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 789.69640 MHz -54.73 dBm -41.73 dB 30.000 MHz 815.000 MHz 100.000 kHz 743.40455 MHz -54,93 dBm -41,93 dB
860,000 MHz 1,000 GHz 100.000 kHz 873.63636 MHz -54,34 dBm -41,34 dB 860,000 MHz 1,000 GHz 100.000 kHz 971.53846 MHz -54,25 dBm -41,25 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82528 GHz -41.96 dBm -28.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83679 GHz -42.36 dBm -29.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -36.72 dBm -23.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -36.99 dBm -23.89 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.11772 GHz -41.24 dBm -28.24 db 7.000 GHz 9,000 GHz 1.000 MHz 7.10022 GHz -41.15 dBm -28.15 dB
) [ [ I J X
Spectrum - Spec 1 -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit PARS
Ine SPURIOUS LINE ABS PABS e INE_ABS PABS
-10 4 -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
dBm -20 dBm
-30 dBm
A 40 dbm A,
r_‘__.—w el
-50 dBm
R i
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 770.47351 MHz -54.81 dBm -41.81 dB 30.000 MHz 815.000 MHz 100.000 kHz 642.19015 MHz -54.85 dBm -41,85 dB
860,000 MHz 1,000 GHz 100.000 kHz 995.59441 MHz -54,30 dBm -41,30 dB 860,000 MHz 1,000 GHz 100.000 kHz 902.16783 MHz -54,18 dBm -41,18 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85429 GHz -41.94 dBm -28.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84729 GHz -42.27 dBm -29.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -36.74 dBm -23,74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -36.93 dém -23,93 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03274 GHz -41.15 dBm -28.15 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04424 GHz -41.30 dBm -28,30 dB
L ] o ) [
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LTE Band 5/5MHz

pectrum ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS PAES
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
A -40 dBm — 2
ae IO PN
-50 dBm
M'J
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -54.83 dBm -41.83 dB 30.000 MHz 815.000 MHz 100.000 kHz 793.61944 MHz -54.71 dBm -41.71 dB
860,000 MHz 1,000 GHz 100.000 kHz 914.19580 MHz -54,42 dBm -41,42 dB 860,000 MHz 1,000 GHz 100.000 kHz 900.90909 MHz -54,50 dBm -41,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86028 GHz -42.23 dBm -29.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85879 GHz -42.30 dBm -29,30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -36.54 dBm -23.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -37.00 dBém -24.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.07973 GHz -41.23 dBm -28.23 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.13072 GHz -41.20 dBm -28.20 dB
) [ [ I J X
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Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B805.78086 MHz -54.86 dBm -41.86 dB 30.000 MHz 815.000 MHz 100.000 kHz 772.82734 MHz -54.88 dBm -41,88 dB
860,000 MHz 1,000 GHz 100.000 kHz 869.58042 MHz -54,26 dBm -41,26 dB 860,000 MHz 1,000 GHz 100.000 kHz 911.53846 MHz -54,08 dBm -41,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B3679 GHz -42.34 dBm -29.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84729 GHz -42.25 dBm -29.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -36.72 dBm -23,72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -36.99 dém -23,99 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73457 GHz -41.30 dBm -28.30 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.80330 GHz -41,17 dBm -28,17 dB
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